

BRANZ Type Test Summary

This is to certify that the specimen described below has been tested by BRANZ Ltd on behalf of

Alsynite NZ Ltd
7 De Leeuw Place
Te Rapa Park
Hamilton 3200
New Zealand

- Test standards:** AS/NZS 3837:1998, ISO 5660 Parts 1 and 2.
- Specimen name:** Topglass GC SPF 4 50 FR and Topglass GC 50 FR.
- Specimen description:** A high refractive index translucent roofing product including an Alsynite Proprietary Bromine Free Fire Retardant resin system.
- Orientation:** From the direction tested.

A full description of the test specimen and the test results are given in BRANZ Test Report:
Fire Test FH 5701-TT – Test dates 6 and 12 May 2015

Regulatory authorities are advised to examine test reports before approving any product.

The test results were the basis for the following:

Building Code Document	Group Number Classification
NZBC Verification Method C/VM2 Appendix A	3
NCC Specifications C1.10 and A 2.4	3 The average specific extinction area was greater than the 250 m ² /kg limit.

Issue Date:
15 May 2015

Expiry Date:
15 May 2020



The National Association of Testing Authorities (NATA) and International Accreditation New Zealand (IANZ) are both signatories of the ILAC Mutual Recognition Agreement. Users of tests reports are recommended to accept test reports in the name of either accreditation body.